6-7 Utilities

6-7-1 Outline

)

@

3

@

&)

(6)

The following comprise the utilitics;

Natural gas, oxygen gas, nitrogen gas, argon gas, plant air, hydrogen gas, stcam, raw walcr,

potable water, circulation water, waste water, sewerage water, and fire hydrant

Quiline of facilities are summarized as follows;

Natural gas

Natural gas will be received at the battery point and will be supplicd to each plant after

filtering and metering the flow quantity by turbine meter.
Oxygen gas, nitrogen gas and argon gas

Oxygen gas, nitrogen gas and argon gas will be received from the gas supply company

through pipe line and the generation facilitics will be completed by the end of 1998.

Plant air
[...]
(3000m Y 1580a /0 | - L e iPlant
(400R°) (7008 %) Make~up .
Raw Water Basin , = Supply I
- Filtaerad Water o 9802 3/1
Basin = ® :
o~
Regeneration water
—r— L I— |
=] =]
] (150m%) (750 %y
(60n?) Backwash Watex Sodium Chloridas Make-up Water
Sludge Basin  sStorage Basin Dipsolving Basin Storage Basin

6-85



_ Figure 6-7-6 Water Balance

300
i
15 juater i
(Unlt: mx)'h) = | tresatimat [ '] Plaat zave !
statiom DRP JLCT

¥

B (

10 Water oW Plant name
f—3p t reatment -
atatios Trpe-2 DRP
149 {Mater Tew Plant naxe
— el treatmsot -
station - 1 |FYE®"2 awp
:E u
i
: =5
5
H*)-Ioe,mlnuﬂzer l“““" Bolter i
1 { 1
Frewatematn | | 1o [warer IcH Plart hame :
’—"—“1 —-fereatmane | o
i 1 station - 2 | TP Plant sir
1 | l k / i
| 1.060 m3m H
= | " 4

T water
IRaw wat > treatomnot eq7 20
B 3‘! stetion = -
i {8upply cepa.
i [ze0 =iy
% ) 20 [water il Plant nane
) ~—Jw| EToATMROL s
i [ station - 3|TIFS2 HEM
BATTERI LINIT ] /
a
g
4 T o
4,320
[
j——— oftener
”L Fater 14 Plant name
(e {trsatmmat [y o
statica - 3 [*1F oM (mo1d, machink)
T
303 [wator
trcatnent | W Plantpame
staticn - 4 REH/CCR
u 177
il
Eug :nollnql-(“-----
637
T . |?lant-tion ](
10 fater o Plant namz
[ lervatiwnt Eypa-2
beatica - 5 |[T7F asmp
L./ BATTZRT LIHIT
1 316 (Category-1) :
i
i
" H |
Rinaing watsr 100 .| Piantname 150G Maste watex Draloags a5 | Yo Bes
Cal I lereataant Fumplag
CERE pEation | sTaryon !
—— i
Fotable watsr for living20 | Piantnamne prrage water !
> <28y crenteunt 1
Living ptaticn

6-86



Figure 5—7-7 Indirect Cooling Waler System

Type of [CH sysleo #hich sre used in operalion mainly im ihe steel indusiry

This syslem is vsed wilhout
coniaminalion fron scbiend
it
Waler qualify ef recirqureiion
wiler will be cenlrale

The masl cormes sysien, V

lily of mak i ! ”

genlily of mske wp walge

TIPE-1 |ard Slew down qusktiiy) %I %; - c »
Chemical dosing will | g

8 { =Ela¥ davn waler )

canlroled h‘ montlorin Chemical
for coetesith speed syslen

. seeling zpesd and
bacleeia grovih ik ICW
systin

{=Hake uwp walegr )

CONSUMER

TYPE-2

le Type-l fot

Mied sids straan illie r
elicinaling duel.

(AhSUK,  ¥igeria, Japde N
wid piny countries | fide stream

fiiles

CONSUMER

T1FE-3

This lype is used forjhiigher
thermsl transfer at:a find

s¢ lhal Lrooble by vwaler

does nel happen,

Uake up walzr will be
deminzrired or saliens
valer,

I1The masl of mold &nd
machine cooling 1 o
CCH)

; Healene .
cooplicalzd waler chagnel &H alexchenger

CONSUMER

gt salened

TYFE-

This lype is used maiply
where frash wiler is
mede leom see waber,
Heal erchaager
Heke wp waler is less{c

lhaa Lhatl of abovz syqlem.
Sea wad

Blast furnaces eriund —
vortd)

CONSUMER

1Saudi Arsbia, Gatar,
Tran, Libya and slss L b

TIFE-3 | Digadvsnlage : muinlen

This Lrpr revised Jypq-3.
Lhased 1ype ceoling ig
ig used inslead of he

exchangzr + copling ldue

ol heet exchanger

(Used msny countries

Clased lype cooling lawer

CONSUMER

6-87

=

A



Figure 6-7-8 Direct Cooling System

Features . Treatment process
Function and the applied plant
% Separation particle size
e : 30 micron . . .
Type-l Sedimentation Basin
e 5550 ppm Lagoon
’ Bar frod /section | ]
Scparation , rolling plant L/f —
of
ss and oil Type-1+ coagulation
and/or floceulation Sedimentation Basin
Type-2 Separation particle : >3 Clarifier
micron, ss=35-50 | I____
5 L i 4 h
DR, Pellet, Sinter, BF, BOF, Congulation L/
Rolling pH adjustment
vpe-1 + High rate press . . .
;l“\;[;: 1 + High rate pressure % Scdimentation Basin I_—O_>
Type-3 et . E3 i i
Filtration speed=4imh ‘ /- High rate
s¢ <10ppm, ofl<5ppm pressure
HSM. Rolling, CCM filter
; ion + floatati }
Cozpulation + floatation Compressed
Type-4 . ] air
. . i (T B floatation
Oil separation Coagulation separator
pH adjustment
s Scale pit Coarse scale sefiled easily. CCM, HSM, rolling
Pretreat- C Classifier Large particles separated here, DRP. Peltet
meat D Desilter Same as above
B Setiling bed Same as above.
Sludge -a Thickener Thickener used for thickening of slarry and
Slurry sludge in type-1,- type-4.
Thickening
-b: Vacuum type Drum type, belt type are available.
Water contents in dehydrated cake higher than
Dehydration that of press filter.
-c; press filter Many types manufacturered, and
Dehydrator in genetal, water content in dehydrated cake lower than that
of Vacuum type
-4 settling pond 2-settling ponds are instailed, and used
alternatively. Large area is required.

6-88



Figure 6-7-9 Flow sheet for DCW System

T 126370 Bead Tunk =
- -
B spray_cooting 420m3/h t artatw {1233
[y ] Hachine Cooling 200m3/h T s bt fr s i
seals Pit Scale Floshing 5003/ h H—] H som3/h
| (=4}
— Eannhde ccH cooling Tower
(48-32-25 °C) Mxke—q
_@4,. Sedimantation 700m/h n.:np p
Pasin(l,660m3}) ;"%
l (? -
Of1 separstofbichencr Back vash bas |
(250m7) Hake-up
Prasza. Filter ' 11 a3/
BSH ono r3/h _]
BRT Ay,
e [ wer | 4voomdihinv.y b tho-} |
5450m3/h Y [Max. 8000 n*/h E
[ N 5450m3/hAv.) ]
4&'1' P:Ll e MY | 64303/ h) i
BsH LOS5: 3% ] YREDG PIFLNG
@ Notr-ur | 303 a1/
Wnter {reatasal slaiicho {Hn2)
BRT Cooling Tower
{50-3z-26 Ty
§ 450m3/h Maka-up §3 B3/b
Back wasd beiin l
£150a3; l
Press, FPilter ! ]
(] (.'nnlir.% Towsr l
Prasz. Pilter f;]:fz'z}--zs Ty |
Sadimsntation (N=2) i
Basin Make-up 11) a}/b |
il |
[0il Secarstor (2500m3) __l i
f TRRe—ip
@ o ln.hfamx I
—~ [ Thickeney 1
L”) ¥ ; plipoes
— i
iaferencs
s3 b sl balacke 1 i i { § ] 1 ] 3 [§] i 1 13 14 § 1§ 1§]Tata)
Flow 15it p1/b [FE) I T T R PR LT] T AP T T T T B I 30, SH 484 1. 89 3, §0d 3
53 {35 4 Aol k) 16] 1340 L i 1136 304 [] 31 18903 basiljE4gY ] ATH it 1281 318
: [174) lgl ia.[(;.i. 13.4 [N L§] 1850 [ET] Y1 H H I AT [] IR [H1 NI
1) DpE i [] ] £5 .
51/b ’
[TITH 5.8 5.8 i
Bo, pl Fiiter{ 111 14 1t
[Epck wash wi/grelt 13k FET] 33
ei/d [31] 138 4133 5146[n3/dEy
139 dadsh

6-89




6-7-7 Waste water

1) Design basis

1) Drainage quantity and the treated water quality of waste water

Waste water is divided into three categories and their details are as follows;

(a) Category-1: Blow down water from water treatment system.
Analysis of waste water is same as those of re-circulation water (Refer to Figure 6-7-
6).

(b) Category-2: Waste watcr from cold strip mill.
Flow quantity,kind of impurities in waste walcr and treated water quality are
summarized in Table 6-7-7.

Waste water from cold process is treated respectively for each kind of impurities as per
latest proven technology in the world , and the impurities values shall be lesser than

discharge limit specificd as per Law No.4/1994.

Then after, treated water is transferred to drainage pumping station.

(cy Category-3: Live sewage.
Live sewage is gathered by the local pumping stations and is transferred to the sewage
treatment station and then treated af the said station.

Then after, treated water is transferred to drainage pumping station.

Sewage treatment station shall be designed as indicated in Table 6-7-8.

ot

6-90



Table 6-7-71 Waste water from CRMP

Process Flow guantity Kind. of Quality before Treated water
(m/h) impurities treatment quality

Pickling fine 410 Acid pH: 2
HCI: 8,000 mg/I
Temperature:
max.50 °C

Cold rolling 410 Cil oil: 5 % PH:5.878.6

mill Fe: 1,000 mg/! COD:<20mg/1
Ci: 100 mg/| BOD:<10mg/1
pH: 477 Normal!
BOD: 15 mg/i Hexane :5mg/i

11.0 Alkali NaCOH: <10 % T-Cr:{2mg/|

pH: 12713 Cr*":<0.05me/|
Temperafure:

CGL max.60 °GC

10 Chromate Cr'®: 0.3 g/l
pH=2
Temperature: max.
50 °C
Total 100.0

Table 6-7-8 Design Basis of Live Sewage

ltem Before treatment| Treated water
Total flow rate (m*/d} 500 500
= 2,000 x 250 |/people—day
BOD(mg/1) 200 20
S8 (me/h) 250 50
Max. temperature(°C) 30 30
PH 65775 58788

(d) Total drainage waier quantity

"Total drainage water quantity from three categories are as follows;
: 315 (m’/hr)
: 100 (m’/hr)

Category-1
Category-2

6-91

iR

i)

A



1
i

z,

{

- Category-3 ;20 (m'/hr)

Totat : 435 (m*/hr)
Waste water is gathered to the drainage pumping station located in the ilat steel plant.

2) Discharge of wastc water
Waste water gathered to the drainage pumping station will be discharged according to the

following prioritics.

Priority-1: To slag yard for slag cooling in steel plant
(Quantity = 20 n'/hr)
Priority-2: To plantation in steel plant
(Quantity = 60 m’/hr)
Priority-3: To the sea through existing discharge pipe line in accordance with Law
No.4/1994 and surplus capacity of existed discharge pipe line is 1,690 (m'/h)
(Quantity = 355 nv’/h)

(2) Pescription of precess and equipment

1) Wastc water category-1.
Quality of this category is the same as those of re-circulation water and is better than
discharge limit value as per Law No.4/1994.
Then waste water category-1 shall be discharged as blow down water without any

treatment.
2) Waste waier calegory-2.
(a) The treatment of wastc water containing Cr'®

a) Principle of pH adjusiment treatment
Some soluble substances become insotuble and precipitate upon pH changes. The
most typical substances are some metal ions. For example, iron, aluminum,
chromium, cadmium, etc., have the quality of becoming metallic hydroxides with
low solubility within specific pH ranges, and as a result, will precipitate.
The relation between pH and the solubility of various metal ions is shown in Figure
6-7-10.

6-92



Chromium is present as Cr*® and to remove chromium by sedimentation, it is

necessary to reduce Cr** to Cr*, make the solution alkaline, and settle out
chromium as Cr(OH),.

Figure 6—-7-10 Relation Between pH and the Solubility of Various Metal lon g

Fe'*

n‘\
10"+
167t 7o motua {AI{OH) Y-
s [
mg°L /
10-*H Fs::=u.56 Ir
hint 1. 54 (Zn(OH) ) /
1g-*}-| C =0.ta /
20" = 065 ,
Ca't=1.12 /
104 e =059 i

A =D.27
Ci*r =0.52
to-<}- \ \ \ \\\\ / Cr(oH)

" Cu?* .
107 155 mol/ L OT Y

Solubility (mael/l]

L L I 1 1 | 1 I\ 1 1 J ]

bz 3 4 5 6 1 B8 % 10 i 12z

(b) The treatment of waste water containing oil

The oil separator is based on the principle that oil is different in density from water.
The floatation velocity of oil droplets in water can be calculated by the Stokes'
formuta.

The separation efficicncy of oil varies with the condition of oil droplets in the waste
water concerned.  The resuits of a survey conducted at Japan's oil refineries indicate
that the residual oil concentration i the treated water  is approximately 10 to 20 mg/
as per gravity separation.

Coagulation and pressure floatation or coagulation, sedimentation, and sand filtration
are required to reduce the residual oil concentration to a maximum of 5 mg/1.

Flow sheet of waste water treatment is indicated in Figure 6-7-11.

3) Waste water treatment category-3 (Live sewage)
Live sewage is treated by the activated sludge process as shown in Figure 6-7-12.

Waste water is removed of suspended solids, which are easy to scparate by grit chamber
and flow control basin and is introduced into the aeration basin.

The acration basin is the heart of the activated sludge process.

The waste water is mixed with the activated studge returned from the sedimentation basin
and is aerated.

6-93



The waste water is separated into supernatant treated water and settled sludge in the
sedimentation basin.
While some of the settled sludge is returned for reuse in the aeration basin, the cxcess

studge is discharged to the sludge storage basin and wilt be disposed.

6-94



Figure 6-7-11 Flow Sheet of Waste Water Treatment Station

(Category-2)

EMULSION

FOLYMER
BREANER
KO. 1 LIMZ MILK ¥o.2
FLOATATION FLOATATION
SEPARATOR P
Ccold rolling — sCl, SEPARATOR 1
mill T
v ¥ @
- §
o1L _ ¥0.1 ¥o.2
TANK L, \ REACTION REACTICHN TREATED
No.1 HO.2 Xo.1 TANK TANK WATER TANK
OILY WASTE|OILY WASTE CIRCULATION
WATER TANK|WATER TANK THNK
1 w2 [serow press |
AIR CIRCULATION  scuM
() compressor FANK STORAGE
TANK
Hz504
LIME HILK
ICGL I - AIR RIR{ *1 POLYMER
*2
* ~v| r H2504
U
- - f
ALKALINE WASTE No.1 pH COAGULATION
WATER TAKK CONTROLLING TANK
TANK
HO.2 pE Ho.1
CONTROLLING SETTILING HEWIRALIZRTION
pickliing TARK TANK TARK
Line -l Ain
A
ACID WASTE [— ® AIR
WRTER TAHK Q
PRESS BLOWER
o FILTER
HaH204 ]
CEL AIR Ha50¢ '{ l “ —
Y + [ - T’
e ; ~ THICKENER SLUDGE ﬂfg_ |
CEROMATE WASTE ;Tomag -
WATER TAKK - ANK DEHYDRATOR |
7 (PILTER PRESS)
No. 1 ¥o.2 DRAIN PIT
Ccr Cr
REDUCTICN REDUCTION
TANK TANK 2
- 17 y T BACKWASH WASTE
Make up water [ 7 - LIS
— ‘L A " HATER STORAGE
TANK
- H o
LIME MILK  EMULSION POLYMER HaRsos
DISSOLVING BREAKER DISSOLVING STORAGE
PANK DISSOLVING TANE TANK -
TANK
““"—"]- nisahargel
*—E.omuc I DISCEARGED
‘ WATER
STORRGE TAMK
Ho.2
NEUTRALIZATION
Fecl, HaB LJW TANK
STORAGE STORAGE aile
TARK TANK



Figure 6-7-12 Flow Sheet of Sewage Water Treatment System

(Category-3)

|
-@— Q: 20m%h :
Pump pit ss: 50 mgfl i
BODs: 20 mg/l I
[ T P Prainage
Pump pit v ' — (P pulr?ping I
| | Acrated Flow Sedimentation Spray station t
: : Aeration el pUMP Chlorinaiion
=T tar control -@-- ! . L ~f Ll ____.hl..
‘m— | chamber  { basin basin basin pit basin I
Pump pit i
i Q: 20m¥k Excess
! Sludge sludpe
_’iv——-@}_ E s5: 250 mgf storage -
I BODS: 200 mg/i basin

Pump pit

=G

Pump pit

O

Pump pit

Local pumping stations

6-7-8 Organization and personnel

Organization of utility section is one of the sections in maintenance and utilities department.

Maintenance of utilitics requires specific knowledge and understanding about systems as a

whole and phenomcnon of various gases and chemicals. So maintenance persons for daily

maintenarice  are included in utility section.

The persons required for the utility facility are as follows ;

&

6-96



Takble 6-7-9 Utility Facilities Organization and Personnel

Utility SM ASM Fng FO AF '
Qperation
(shift) 444 1844
(day) 1 2 2 2 2 4
Maintenance 0 1 2 1 12
People
Total 1 3 4 3 21 88

6-7-9 Drawing and equipment list

(1) Equipment list

Refer to Appendix 6A-7-1

(2) Drawings

Refer to Appendix 6A-7-2

6-97

PR

p



6-8 In-works Transportation Facilities

6-8-1 Qutline

Transportation facilitics in the steel works includes transporting and storing of scrap,

limestone, additives, refractories, electrode, mill scale, slapg, waste materials and others
required for keeping production of 1,000,000 tons per year of {lat products.

The facilities of in-works transportation cover the following:

1) Movable equipment such as crawler crane, crawler shovel, wheel shovel, forklift, etc. for
unloading and loading.

2) Transportation equipment such as dump truck, flat deck truck, slag pot carrier, etc. for
transportation.

3) Warehouse for brick, electrode, additives, and spare parts.
4) Open scrap yard for storage of scrap.
5) Limestone storage yard

6y Slag yard

7y Truck weighing equipment

6-8-2 Basic Design

i
ﬂmﬁ

Main routes of material transportation flow and amount of handling in the steel works are as
shown in Table 6-8-1.

6-98



Table 6—-8-1

Materials to be Transported in the Plant

Materials Route t/y
Charging scrap OSY-SMP 155,000
SMP home scrap SMP~-0O8Y 18,700
Flat home scrap RMP-OSY 57,000
Slag yard scrap Slag yard—-0SY 1,300
l.imestone Storage yard-1.CP hopper 80,000
Additive Warehouse/Storage vard~SMP 40,000
SMP refractories Warehouse—SMP 15,000
Electrode Warehouse-SMP 2,200
CCP mili scale GCP-Disposal yard 4,000
Flat mill scale RMP-Disposat yard 10,000
SMP slag SMP-Slag yard-Disposal yard 150,000
Oxide fines DRP-5tock yard-Disposal yard 52,000
Lime fines L.CP-Stock yard—-Disposal yard 8,000
DRP cake DRP-Disposal yard 22,000
SMP dust SMP-Disposal yard 23,000
SMP waste brick SMP-Disposal yard 9,000

|

6-8-3 Description of system and equipment
(1) In-works transportatien facifities
Serap will be loaded on dump trucks in open scrap yard by crawler cranes with  lifting-
magnet and transported by dump trucks to the steelmaking plant after weighing on the truck

weighing scale and dumped infto a scrap buckel in ithe SMP.

Returned home scrap from SMP, HSMP and CSMP will be transported 1o open scrap yard
by dump trucks.

Hot slag poured into slag pots from the electric arc furnace or ladles in SMP will be seli-

loaded by hot slag pot carriers, transported to slag yard and self-dumped into the slag yard.

Limestone will be transported from the limestone storage yard to limestone receiving hopper